CROWN

Date: 29/08/2019 rev.00
Model: CT11002

17
18

15

12

COOCCCCCCECE00ooos

10

f{
1!

16
92 93 90 77




CT11002

Pos.No. Part No. Description Qty Remark
1 34704100101 |Screw llI 7
2 30016300101 [Base plate 1
3 34736800101 [Tapping screw\ST4x16F 2
4 30016800101 |Safety guard 1
5 35201200101 |Spring | 7
6 34715800101 |Wing screw 6
7 34744300101 [Spring pin\@4x38 2
8 30013800101 |Dust collection adaptor 1
9 32804900101 |Pillar 11 1
10 35202300101 |Spring Il 1
11 32601000101 [Adjusting nut 1
12 30016500101 |Stopper Il 1
13 34743000101 |Circlip for hole\g14 1
14 30016400101 |Stopper | 1
15 30017000101 |Stopper 1
16 32805500101 |Adjusting rod 1
17 34713600101 |Circlip for shaft\g9 1
18 30019400101 |Washer 1
19 34713500401 |Circlip for shaft\e8 1
20 30016600101 |Stopper 1
21 35202400101 [Spring | 1
22 34714800101 |Circlip for shaft\a20 1
23 32804500101 |Pillar | 1
24 42000901301 |[Name plate 1 For APT
24 42000901401 [Name plate 1 For AF, NA, CIS
24 42000901501 [Name plate 1 For PE
25 30009600101 |Plastic tube 1
26 36400701801 |Switch 1
27 34716200202 [Screw | 1
28 33703000101 |Depth stopper 1
29 34401200101 |Steel bal\ag4.7 1
30 33703800101 |Base 1
31 30016900701 |Fine adjustment knob 1
32 35211700101 |Spring Il 1
33 33419400101 [Bearing cover 1
34 23849700101 |Armature 1
35 35401900201 [Ball bearing\6900.2Z 1
36 32003400201 |Bearing bush 1
37 30020000101 |Baffle 1
38 30016200101 |Staff gauge rail Il 1
39 30016100101 |Staff gauge rail | 1
40 34736600301 |Tapping screw\ST4x14C 4
41 36600301101 |VS dial 1
41 36600301301 [Speed controller 1 For PE, for SA
42 37000405901 |Cord 1
42 37000408301 |Cord 1 For SA
43 34736100101 [Tapping screw\M4x10 3
44 20001600901 |Depth adjuster 1




45 20002200101 |Indicator 1

46 42000600101 |Scale brand 1

47 33703600101 |Staff gauge pole 1

48 34708400201 |Round nut 1

49 34716300201 [Screw 1

50 35402000201 |Ball bearing\6904.2Z 1

51 32806500101 [Dustproof cover 1

53 21700200101 |Collet 12mm 1

53 21700300101 |Collet 12mm 1 For CHI For PE

55 30025900101 |Wire box 1

57 33410500101 [Press plate 1

58 34716100101 |Knob 1

59 00084500101 [Handle cover (R) 1 P0s.59,72 supplied as a set
60 00084500101 |Handle support (R) 1 P0s.60,71 supplied as a set
71 00084500101 [Handle support (L) 1 Po0s.60,71 supplied as a set
72 00084500101 |Handle cover (L) 1 P0s.59,72 supplied as a set
61 20001700101 [Spindle lock button 1

62 35202600101 |Spring 2

63 34731100201 [Tapping screwAST5x40C 4

64 33704000101 |Locking bracket 1

65 34734000301 |Countersunk head screw\M4x12 2

66 33703900101 |Gear box 1

67 35201500101 |Spring 1

68 32811200101 |Copper rod 1

69 22200500102 |Lock lever 1

70 34716500201 |Lock bolt 1

73 34763800101 [Tapping screw\M4x14 4

74 32602000101 |Bush 1

75 34737100101 [Tapping screw\ST4x30F 1

76 34730000301 |Pan head screw\ST4x70C 2

77 34716400201 [Screw Il 2

78 34727400301 |Pan head screw\ST4x10C 2

79 23634600101 |Stator 230V 1

80 30015501701 |Housing 1 P0s.80,82 supplied as a set
82 30019500801 [Cover plate 1 P0s.80,82 supplied as a set
83 30023200101 |Brush holder cap 2

84 36203000501 [Carbon brush\7x12x15 (230V) 2

85 30022100101 |Brush holder 2

86 34727900201 |Pan head screw\ST4x14F 13

87 42000801601 |Electronic speed regulator 230V 1 For APT

87 42000801801 |Electronic speed regulator 230V 1 For AF, NA, CIS

87 42000801901 |Electronic speed regulator 230V 1 For PE, 50HZ

87 42000802001 |Electronic speed regulator 230V 1 For PE, 60HZ

88 30010400201 |Cord clamp 1

89 32002300201 |Cord sleeve 1

90 30014100201 |Fine adjustment knob II 1

91 30016000201 |Rear cover 1

92 30014000201 [Fine adjustment knob | 1

93 32004900101 [Rubber pin 1

94 34714800201 |Circlip for shaft\a20 1




95 35202900101 [Ring terminal 2
96 34720200201 | Tapping screw\M4x12 3
99 36803400201 |Terminal block 4
100 32600300102 [Plunger piston spacer 1
501 33411100101 |Guide bush 1
502 33420000201 |Spanner 1
503 32809300101 |Guide bar 2
504 34707400201 |Stud 1
505 34736200201 |Countersunk head screw\M4x6 4
506 34704900101 |Washer\g8 2
507 34710300101 [Wave spring washer\g8 1
508 33411800101 |Plate 1
509 30008200101 |Guide rail 2
510 33409300101 |Parallel guide 1
511 20001900101 |Guide bar holder 1
512 34704900101 |Washer\g6 2






